


Air Intake *  not illustrated

ltem Description NO

Air Intake and Motor Exhaust Equipment 20.00.00

1 |gasket 20.10.01
2 |gasket 20.10.05
3 |suction air silencer with wet air filter basket coplete 20.10.10
4 |suction air silencer complete without filter basket 20.10.11
5 |wet air filter gasket 20.10.12
12 |[Dichtkegel 8 x 10 26.01.31
13 |unionnutM 20x 1,5 26.01.32
14 |suction air bend 20.10.02
16 |hexagon screw M 12 x 40 3.10.05
17 |hexagon nut M 12 1.10.05
18 |disk 13 14.70.52
20 [regeneration pot for horizontal installation 20.61.00
21 |[sheet metal jacket complete with item 22 20.61.10
22 |taper pin 10 x 24 for 20.61.10 20.61.11
23 |heating inset complete 20.61.12
24 |gasket 20.61.13
25 |hexagon screw M 12 x 25 20.61.14
26 |Befestigungskette 20.61.15
27 |tube curve with fitting 2061.16
28 (fitting for tube 16 x 3 21.21.00
30 |[regeneration pot horizontal instalation 20.62.00
32 |regeneration pot horizontal instalation with item22 20.62.00
40 [trush part complete with filter 20.64.10
41 |filter inset 26.10.22
42 |trush nozzle 20.64.11
43 |gasketring A 10 x 14 (copper) 3.11.03
44 |gasketring A 12 x 18 (copper) 1.11.05
45 |pressure gauge reducing valve complete 18.13.20
46 |union nipple 4 x 6 for tube 6 x 1 18.11.10
47 |unionnutM 14 x 1,5 fortube 6 x 1 18.11.11
48* |air pipe to regeneration pot (Rohr 6 x 1) 900 mm 20.64.21
air pipe from stand pipe to regeneration pot 600 mm 20.64.22
49 |stud bolt M 10 x 25 20.64.25
50 |hexagonnutM 10 14.25.07
51 |lock washer A10 14.26.04




Air Intake *  not illustrated

ltem Description NO
55 |balance reservoir complete with exhaust fume pipe 500 mm 20.71.00
balance reservoir complete with exhaust fume pipe 700mm 20.72.00
56 |[stud bolt M 12 x 30 4.10.10
57 |exhaust gasket 1.10.02
60
silencer complete with special isolation 347 mm 20.81.00
silencer complete with special isolation 276 mm 20.82.00
silencer complete without isolation 264 mm 20.83.00
61 |[ZS 359x 20.84.11
62 |cap nut M10 11.65.39
63 |[capnutM 12 1.10.21
65 |exhaust flange pipe 90 x 2 mm 1.10.25
66 |axial compensator 20.85.11
67 |hexagon nut M 12 (brass) 20.85.12
68 |lock washer A12 12.51.03




	20_Air intake_02
	20_Air intake_ET1_02
	20_Air intake_ET2_02

